CYX5003

Page 1 of 4




TOOLS REQUIRED
HARDWARE LIST
PARTS LIST:
NC| Description Sketch Quantity | NG Sketch Description Quantity
1 g SeatFrame| 1Pc | A Bolt @5/16" x 50mm | 10pcs
2 @ % Arm Pcs | B| O Lock Washer 2" 10pcs
3 Hﬂﬁ Back Cushion| 1pC c| © Flat Washer 5/16" x 21mm | 10pcs
4 @ Seat Cushion 2Pcs | D | == Allen wrench M5 1PC
5| J2 | Fronileg | 2pcs | E | o Bolt @1/4" x19mm | 16PCS
6 ? Rear Leg 2pcs | F ‘®) Lock Washer 1/4" 16PCS
G @ Flat Washer 1/4" x19mm 16PCS
H| == Allen wrench M4 1PC

Page 2 of 4




STEP 1

STEP 2

Page 3 of 4




STEP 3

STEP 4

Our primary objective is to provide fast.

Friendly customer service to all of our customers.

We are here to help if you have any questions,comments.
or are in need of warranty replacement parts.

please send email to :amzl@cyurcehome.com.

We’ll give a preompt response to you.

GOOD Luck and Best Regads to You ALL!!

Page 4 of 4




